REAR SUPENSION FOR KYMCO KYMCO UXV 450I 4T EURO 4

REAR SUPENSION for Kymco KYMCO UXV 450I 4T EURO 4
(40215)
(40215)  40215-LEE8-E00
SPRING REAR PROPELLER SHAFT
(40220)
(40220)  40220-ALE8-E01
SHAFT ASSY REAR
(40420)
(40420)  40420-LFE9-E00
BOOT REAR PROPELLER SHAFT
(43350)
(43350)  43350-LKM8-700
HOLDER REAR BRAKE DISK
(43351)
(43351)  43351-LKM8-900
DISK REAR BRAKE
(43352)
(43352)  43352-KKD6-E90
DRAIN SCREW
(43353)
(43353)  43353-4A61-77A
CAP BLEEDER
(45100)
(45100)  45100-LFE9-E00-NJA
CALIPER ASSY FRONT RIGHT (SILVER)
(45105)
(45105)  45105-LFE9-305
PAD SET
(45110)
(45110)  45110-LFE9-305
BRACKET ASSY REAR CALIPER
(45200)
(45200)  45200-LFE9-E00-NJA
CALIPER ASSY FRONT LEFT (SILVER)
(45209)
(45209)  45209-LFE9-E00
SEAL PISTON
(45531)
(45531)  45531-GAR1-951
BOLT SEALING
(47450)
(47450)  47450-LKM8-700
KNUCKLE ASSY REAR
(47453)
(47453)  47453-LEE8-E00
BUSHING REAR KNUCKLE
(47454)
(47454)  47454-LEE8-E00
COLLAR REAR KNUCKLE
(52101)
(52101)  52101-LEE8-E00
BOOT REAR PROPELLER SHAFT
(52400)
(52400)  52400-ALE8-E00
CUSHION ASSY REAR
(53402)
(53402)  53402-LEE8-E00
BEARING SPHERICAL PLAIN
(53403)
(53403)  53403-LEE8-E00
COLLAR SWING ARM
(53404)
(53404)  53404-LEE8-E00
DUST SEAL (16X30X4.5)
(54400)
(54400)  54400-ALE8-E00
ARM ASSY REAR RIGHT SWING UP
(54450)
(54450)  54450-ALE8-E00
ARM ASSY REAR RIGHT SWING LOW
(54500)
(54500)  54500-ALE8-E00
ARM ASSY REAR LEFT SWING UP
(54550)
(54550)  54550-ALE8-E00
ARM ASSY REAR LEFT SWING LOW
(54600)
(54600)  54600-ALE8-E00
BAR STABILIZER
(54601)
(54601)  54601-LFE9-E00
BUSH STABILIZER
(54602)
(54602)  54602-LFE9-E00
COVER STABILIZER
(54610)
(54610)  54610-LFE9-E00
JOINT STABILIZER RIGHT
(54620)
(54620)  54620-LFE9-E00
JOINT STABILIZER LEFT
(90112)
(90112)  90112-LBD4-800
BOLT DISK
(90131)
(90131)  90131-LFA5-E00
BOLT FLANGE (M08X22) (BLACK)
(90131A)
(90131A)  90131-LFB5-900
BOLT FLANGE (M08X55) (BLACK)
(90304)
(90304)  90304-GLW0-90A
NUT FLANGE M10X10
(91254)
(91254)  91254-LDB5-E00
OIL SEAL 38 X 55 X 8
(91258)
(91258)  91258-LDB5-E00
OIL SEAL 38 X 55 X 7
(94520)
(94520)  94520-55000
CIRCLIP IND55
(95007)
(95007)  95007-ALE8-E00
HOSE VENT-GEARCASE
(95701)
(95701)  95701-08016-06
BOLT FLANGE (M08X16) (BLACK)
(95801)
(95801)  95801-10050-06
BOLT FLANGE (M10X50) (BLACK)
(95801A)
(95801A)  95801-10060-06
BOLT FLANGE (M10X60) (BLACK)
(95801B)
(95801B)  95801-10085-06
BOLT FLANGE (M10X85) (BLACK)
(95801C)
(95801C)  95801-10110-06
BOLT FLANGE (M10X110) (BLACK)
(95801D)
(95801D)  95801-LCA5-900
BOLT FLANGE (M10X70) (BLACK)
(95801E)
(95801E)  95801-LEE8-E00
BOLT FLANGE (M10X100)
(96151)
(96151)  96151-PWB1-900
BEARING WHEEL (ATI 1402-809)
(96201)
(96201)  96201-10000
NIPPLE CREASE
Part number Description
# 40215
40215-LEE8-E00
SPRING REAR PROPELLER SHAFT
# 40220
40220-ALE8-E01
SHAFT ASSY REAR
# 40420
40420-LFE9-E00
BOOT REAR PROPELLER SHAFT
# 43350
43350-LKM8-700
HOLDER REAR BRAKE DISK
# 43351
43351-LKM8-900
DISK REAR BRAKE
# 43352
43352-KKD6-E90
DRAIN SCREW
# 43353
43353-4A61-77A
CAP BLEEDER
# 45100
45100-LFE9-E00-NJA
CALIPER ASSY FRONT RIGHT (SILVER)
# 45105
45105-LFE9-305
PAD SET
# 45110
45110-LFE9-305
BRACKET ASSY REAR CALIPER
# 45200
45200-LFE9-E00-NJA
CALIPER ASSY FRONT LEFT (SILVER)
# 45209
45209-LFE9-E00
SEAL PISTON
# 45531
45531-GAR1-951
BOLT SEALING
# 47450
47450-LKM8-700
KNUCKLE ASSY REAR
# 47453
47453-LEE8-E00
BUSHING REAR KNUCKLE
# 47454
47454-LEE8-E00
COLLAR REAR KNUCKLE
# 52101
52101-LEE8-E00
BOOT REAR PROPELLER SHAFT
# 52400
52400-ALE8-E00
CUSHION ASSY REAR
# 53402
53402-LEE8-E00
BEARING SPHERICAL PLAIN
# 53403
53403-LEE8-E00
COLLAR SWING ARM
# 53404
53404-LEE8-E00
DUST SEAL (16X30X4.5)
# 54400
54400-ALE8-E00
ARM ASSY REAR RIGHT SWING UP
# 54450
54450-ALE8-E00
ARM ASSY REAR RIGHT SWING LOW
# 54500
54500-ALE8-E00
ARM ASSY REAR LEFT SWING UP
# 54550
54550-ALE8-E00
ARM ASSY REAR LEFT SWING LOW
# 54600
54600-ALE8-E00
BAR STABILIZER
# 54601
54601-LFE9-E00
BUSH STABILIZER
# 54602
54602-LFE9-E00
COVER STABILIZER
# 54610
54610-LFE9-E00
JOINT STABILIZER RIGHT
# 54620
54620-LFE9-E00
JOINT STABILIZER LEFT
# 90112
90112-LBD4-800
BOLT DISK
# 90131
90131-LFA5-E00
BOLT FLANGE (M08X22) (BLACK)
# 90131A
90131-LFB5-900
BOLT FLANGE (M08X55) (BLACK)
# 90304
90304-GLW0-90A
NUT FLANGE M10X10
# 91254
91254-LDB5-E00
OIL SEAL 38 X 55 X 8
# 91258
91258-LDB5-E00
OIL SEAL 38 X 55 X 7
# 94520
94520-55000
CIRCLIP IND55
# 95007
95007-ALE8-E00
HOSE VENT-GEARCASE
# 95701
95701-08016-06
BOLT FLANGE (M08X16) (BLACK)
# 95801
95801-10050-06
BOLT FLANGE (M10X50) (BLACK)
# 95801A
95801-10060-06
BOLT FLANGE (M10X60) (BLACK)
# 95801B
95801-10085-06
BOLT FLANGE (M10X85) (BLACK)
# 95801C
95801-10110-06
BOLT FLANGE (M10X110) (BLACK)
# 95801D
95801-LCA5-900
BOLT FLANGE (M10X70) (BLACK)
# 95801E
95801-LEE8-E00
BOLT FLANGE (M10X100)
# 96151
96151-PWB1-900
BEARING WHEEL (ATI 1402-809)
# 96201
96201-10000
NIPPLE CREASE
Here are all the parts relating to the REAR SUPENSION of your Kymco KYMCO UXV 450I 4T EURO 4. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies.